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FACE PLATE, ARM COVER, BASE




ER, R, A—X
FACE PLATE, ARM COVER,BASE

o= [T #
No. | Mm#&S |3 +| B R4 DESCRIPTION
PARTS NO.[@|@| QTY
1 34702 * | * 1 |@EHR FACE PLATE
2 8093 * x| 1 |E#Rit SCREW 9/64X40
3 19098 * %] 1 |[ERLECF) SCREW 9/64X40
4 10551 x| x| 1 | KFEHZ OIL GUARD
5 10650 x| x| 1 |RFHZIE SCREW 3.4X36 L=6
6 17602 * | * 1 |k ARM TOP COVER
7 15061 x| x| 1 |FAEERTE Y OIL REGULATOR PIN
8 34817 * | * 1 | KFEHN— T/T LEVER COVER
9 6031-02 | x| x| 1 |XKFEH/N—IE SCREW 11/64X40 L=9
10 15057 x| x| 1 |#RBEEA YL OIL REGULATOR DIAL
11 8009 x| | 1 |#AEERAAYVILIE SCREW 15/64X28 L=7.5
12 15058 * | % 1 45 I B Eh OIL REGULATOR SHAFT
13 15059 x[ x| 1 |$RHEMRR TS SPRING FOR 15058
14 11007 * | % 1 HERER OIL LEVEL INDICATOR
15 11006 * | * 1 | EiRpE TOP ARM THREAD GUIDE
16 13076-02 | * | * 1 | ERAR#ETVE NUT (SILVER) 7/32X32
17 15007 x| x| 7 |k SCRELW 9/64X40 L=10
18 15038 x| x| 1 | EfRTLIE ARM TOP COVER RUBBER
19 15004 x| %] 1 | ER—FwFT ARM TOP COVER GASKET
20 15086 | 1 [BFAER AR OIL VIBRATOR
21 15007 * || 1 |RFAENIR/ARIE SCREW 9/64X40 L=10
22 11142 x| 1 |HEFASRART Y v— WASHER
23 11004 x| * 1 |mERETIRE DY OIL VIBRATOR WEIGHT
24 10597 * | * 1 REAEIRSDY IE SCREW 1/8X40 L=3.3
25 13755 x| | 1 | LEEPRAZIVEEH/NAT OIL PIPE
26 13754C | *|*| 1 |[EZ—)LFa—T @t # OIL TUBE AND OIL WICK COMPLETE
27 30022 (x| 1 |95 OIL TUBE CLAMP
28 15087 x| x| 1 |Eo—In ATz OIL TUBE LETAINER
29 6333 x| x| 1 |Ez—)L\AT#Zz 1t SCREW 9/64X40 L=6.5
30 17555 *| k| 1 |DYoH— CYLINDER
31 17647 x|*x| 1 |R—X MACHINE BASE
32 17037 * | * 1 [HZ ((TE&) OIL PAN
33 13004 x| x| 1 |E ((FTER) BED HINGE
34 37100 x| x| 6 [T TFER) SCREW M6X1 L=10
35 13006 * | * 1 |8 ((FE&M) BED CLAMP
36 19403 * | *x 1|81 ((TEMm) HINGE SCREW 1/4X28
37 13388-A | * | * 1 [#EARILEM6x1) (FE &) BED CLAMP SCREW M6X1
38 13008 *[x| 1 |RILETVvIry— (HE&M) WASHER
39 30046 x| x| 1 |7—RERL SCREW M4X0.7 L=4
40 13096 * | * 4 |mM/hRC (fEM) SCREW 5/16X18 L=75
40 13096-N | *|[*| 4 [mM/haCHvybt FES) NUT 5/16X18
40 13096-W | *|*| 4 [|M/PMRaCIviv— ((FE&H) WASHER




7—U—, L, XF
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER




J—)—., L#h X
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER

o= [T #
No. | Mm&S |3 +| B R4 DESCRIPTION
PARTS NO. g g QTY

1 18244C | * | % 1 |XFEGR) T/TAKE-UP LEVER COMP.
1-1 18244 x| x| 1 |XFF THREAD TAKE-UP LEVER
1-2 | 15013 x| x| 1 | XKFEY T/T/LEVER HINGED STUD
1-3 | 10523 x| x| 1 |§EISUIEY N/BAR CONN. CRANK STUD
1-4 15026 * | * 1 |XfEEE T/T/LEVER DRIVING STUD
1-5 | 10528 x| x| 1 |EHEITUY NEEDLE BAR CONN. CRANK
2 11042 * | * 1 |RFEE R 6X6 OIL WICK 6X6 L=80

3 10524 * | * 1 | XFEEVLE SCREW 6.75X24 L=6.5

4 10728 * | * 1 | RFEEE RIS 6X6 OIL WICK 6X6 L=20

5 19414 x| x| 1 |9V 9E—avhl CRANK MOTION CAM

6 19415 *| - 1 |HLLE A SCREW 1/4X28

7 19416 x| x| 1 |HLL (B) SCREW 1/4X28 L=14

8 19417 x[ x| 1 |#EIZUEVIE (A SCREW 1/4X28 L=6.5

9 19418 * | * 1 |#tEISUIEVIE (B) SCREW 1/4X28 L=45

10 10726 * | * 1 |#$HEBI50IE VT 6X6 OIL WICK 6X6 L=30

11 15038 x| x| 1 |$EISUIEVHRE FACE PLATE RUBBER

12 19504 x| x| 1 |L#mmi SCREW PLUG

13 15033 (x| 1 | EEHE 12x12 OIL WICK 12X12 L=80

14 17132 x| x| 1 | L#H ARM SHAFT

15 10563 * | * 1 | EERTAZIL TS v — WASHER

16 70007 * | * 1 | EEHETARIL A/SHAFT BUSHING(FRONT)
17 10571 *| x| 1 | EBEARTAZILIE SCREW 6.75X24 L=20

18 10725 x| x| 2 | EEHETAZILTIILE OIL FELT

19 18008 x| x| 1 | EERRRIARIL A/SHAFT BUSHING(MIDLE)
20 10571 * | * 1 |LEERPRAZILLE SCREW 6.75X24 L=20

21 10725 *| x| 1 | EERFREARIILIIILE OIL FELT

22 19506 * | * 1 | LEAS— ARM SHAFT COLLAR

23 23637 x| * 2 |LE#EhHS—1E SCREW 1/4X28 L=75

24 10571 x| x| 1 | LEEERAFILIE SCREW 6.75X24 L=20

25 13081 * | * 1 | EEEARILTIILE OIL FELT

26 19505 x| * 1 |[F—U—#LAl ARM SHAFT SCREW

27 17015C | * | * 1 | ¥v—Ahn—(Lk) #8 GEAR COVER(UPPER) COMP
28 17017C ||| 1 |E#¥Fv— # A/SHAFT GEAR W/SCREWS
28-2 | 17018A | *|*| 1 |LEFYv—IEA) SCREW 1/4X40 L=8
28-3| 17019A | *|*| 1 |E#xXv—IEB) SCREW 1/4X40 L=7

29 17013 x| x| 1 | LEREAZIL A/SHAFT BUSHING (REAR)
30 18470 x| x| 1 |F—1— MACHINE PULLEY

31 10576 x| x| 1 | F—1—1kA) SCREW 15/64X28 L=21

32 10579 x| x| 1 |F—1)—I1k(B) SCREW 15/64X28 =20

33 11012 *| x| 1 |REAENHL 6X6 OIL WICK 6X6 L=120

34 15034 x| x| 1 |;BAEH/ M4 3X5 VINYL PIPE 3X5 L=20

35 10729 * | * 1 | EERETAZILHEE 6X6 OIL WICK 6X6 L=45
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NEEDLE BAR ROCKING MECHANISM
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StHETEENRE fR
NEEDLE BAR ROCKING MECHANISM

o= [T #

No. | Mm&S |3 +| B R4 DESCRIPTION
PARTS NO.[@|@| QTY

1 17611 x| x| 1 |$#tHiELE N/BAR ROCK FRAME

2 34712 x| x| 1 |#tELEEY PIN FOR ROCK FRAME

3 10726 * | * 1 |8t EEVHE  6X6 OIL WICK 6X6 L=30

4 10525 x| x| 1 |#HEXEEVILE SCREW 6.75X24 L=9

5 15031 * | * 1 |EHELEHES 6X6 OILING WICK 6X6 L=300

6 34721 *| x| 1 |#RALIERR PRESSER BAR GUIDE

7 8100 x| x| 2 |fENEtRiERC SCREW 9/64X40 L=6.5

8 34723 x| x| 1 |45—I)L ROCK FRAME P/BRACKET

9 27174 x|x| 2 |454—)it SCREW M4X0.7 L=10

10 30078 x| x| 2 |AF—)LIEDVIr— WASHER

11 16703 x| - 1 |§tH#E NEEDLE BAR

12 15089 x[ x| 1 |#tELRE N/BAR THREAD GUIDE

13 B140553 || x| 1 [&t1k SCREW 1/8X40 L=4.5

14 NO116 - 1 |# DPX17 (#16) NEEDLE DPX17 (#16)
NO118 -[*| 1 |# DPX17 (#18) NEEDLE DPX17 (#18)

15 19426 x| x| 1 |EHEEE NEEDLE BAR CONN.STUD

16 13365 x[ x| 1 |#EfEEHORC PINCH SCREW M4X0.7 L=9

17 10726 x| * 1 |EHEEERS OIL WICK 6X6 L=30

18 17615 x| x| 1 | EZEYE UPPER FEED SHAFT ASSEMBLY

21 11876C | * | % 1 |EEYFEEVRLE # SLIDE BLOCK COMPLETE

22 10581 * | * 1 | EZEYEFEE HRLLE SCREW 7/32X32 L=7

23 17677 x| x| 1 |EEE FEED ROCK SHAFT CRANK

24 19408 * | * 1 |E#EFEORL PINCH SCREW 1/4X28 L=17.5

25 18018 * | * 1 E#HOYRERL SCREW 9/32X28 L=105

26 17673 x| x| 1 |EEEOYR CONNECTING ROD

27 8105 x| x| 1 |Fwuk NUT
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AR
PRESSER FOOT MECHANISM

o= [T #
No. | Mm&S |3 +| B R4 DESCRIPTION
PARTS NO.[@|@| QTY
1 17605 x| x| 1 |WZEGRC THUMB SCREW 1/2X28
2 17604 *| x| 1 |FHhRCFvk NUT 1/2X28
3 17606 * (x| 1 |IHZHERAHRL P/BAR REGULATING SCREW
4 17608 x[*x| 1 |[BRBERTI)IEY SPRING PIN
5 10540 * | * 1 (HAE PRESSER BAR
6 18648 * | * 1 |[#xBRxTIvT PRESSER BAR SPRING
7 17607 x (x| 1 |[WRBBRTYTUN SPRING
8 17609 x (x| 1 |[HHRETARIL BUSHING
9 10761 x| x| 1 |HHAFETAILLE SET SCREW 6.75X24 L=11
10 18479 *| x| 1 |#ZEREE P/BAR LIFTING BRACKET
11 19518 x| -| 1 |HREEEHmoOal PINCH SCREW 11/64X40 L=14
12 10546-A [ *|*| 1 [B2EBRZTTR TENSION RELEASE SLIDE
13 10547 (x| 1 |[HRHEREETRIEAR TENSION RELEASE SPRING
14 10541 * | * 1 [HABEERN POSITION GUIDE BRACKET
15 31533 x| x| 1 |HABEEAL PINCH SCREW 5/32X40 L=6.5
16 34828 x| x| 1 KOFEAREUHRL SCREW
17 34717 *[x| 1 |[KOFERHT— BELL CRANK STUD COLLAR
18 34719 || 1 |KOFERK B/C STUD GUIDE PLATE
19 34720 x| x| 2 |[KOFEEARILE SCREW M6X1 L=12
20 34718 x| * 1 KOFENE B/C STUD GUIDE BLOCK
21 30601 * | * 2 [KOFERNELE SCREW M5X0.8 L=10
22 36729 x| x| 1 |ERE P/BAR POSITION GUIDE
23 15568 x| x| 1 |EREL SET SCREW M6X1 L=8
24 10548-A | * | * 1 [RABEEERNLE BRACKET GUIDE BLOCK
25 10519 x[ x| 1 |[FHRHESKRALELERC SCREW 6.75X24 L=17.5
26 15111 x| *x| 1 |FETEY 25mm L=8 STRAIGHT PIN (2.5 X 8)
27 10659 (x| 1 |[HRLEFLN— P/BAR LIFTING LEVER
28 10660 x| x| 1 |LAA—FE Rl LIFTING LEVER SCREW
29 17083 x| -] 1 |48z LV(9mm) L/PRESSER FOOT LV (9 mm)
17083-A | -|*| 1 |48z LH L/PRESSER FOOT LH
30 10749 * | * 1 [4MBZIE(H—FER) FINGER GUARD SET SCREW
31 10677 x| x| 1 |SERLEDYY— WASHER
32 19470 * | * 1 | ZavH—H—F FINGER GUARD
33 10664 *| x| 1 |4MBEZLE SCREW
34 13056-A |[*x|x| 1 [B FOOT LIFTING LEVER
35 10712 x|x| 1 |31 HINGE SCREW 6.75X24 L=6.9
36 11387 x| x| 1 |8l LIFTING LEVER SPRING
37 13057 x[x| 1 |B% LIFTING LEVER STOP
38 13058 x[x| 1 |B2Hl SCREW 6.75X24 L=29
39 13084 x| x| 2 |B2Fvk NUT 6.75X24




LXYEfR
UPPER SHAFT MECHANISM
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LE=YRER
UPPER SHAFT MECHANISM

o= [T #
No. | Mm&S |3 +| B R4 DESCRIPTION
PARTS NO.[@|@| QTY
1 17100 x| x| 1 |BEEZETHL LIFTING ECCENTRIC BODY
2 10566 x| x| 2 |BHEZETAHLL SCREW 1/4X32 L=5.5
4 10772 | x| x| 1 |E@E&Eovr £ L/E/CONECTION W/BEARIG
4-2 | 10773 x| x| 1 |Z—KIRFTYLH NEEDLE BEARING
5 10776 x| x| 1 | LEKOYREF VR WING NUT
6 10774 x| x| 1 |LEHKOYRNAT ECCENTRIC CONN. COLLAR
7 19419 x| x| 1 | ETFTHhLEHESFILT L/E/CONNECTING CRANK
8 19420 x| x| 1 | ETHLEZFILHERL PINCH SCREW 1/4X28 L=16
9 10775 * | * 1 | EEEO YRl ECCENTRIC CONN. SCREW
10 12136 * | * 1 | EEEOYRER LDy v— WASHER
11 19425 *| - 1 |1&EE LIFTING ROCK SHAFT
12 10514 x| x| 2 |HEEARIL L/ROCK SHAFT BUSHING
13 19516 x[x| 1 |HEEE RCFUk NUT
14 16709 x| x| 1 |HEEE L SCREW
15 10728 * | * 1 |HEEsE R URS OIL WICK FOR STUD 6X6 L=20
16 10558C | * | * 1 KOFvEyhk 3548 LIFTING ROCK SHAFT COMPLETE
16-1| 10557 * | * 1 |KDOFEFECK) L/BELL CRANK LINK
16-2| 10558 x| x| 1 |KO=F LIFTING BELL CRANK
16-3 | 10556 * | * 1 [KDOFEFEC) PRESSER BAR CONN. LINK
17 17610 *| x| 1 |hEZE V/PRESSER FOOT BAR
18 34722 * | * 1 [{RNEAE P/BAR SLIDE BLOCK
19 15060 * | * 1 |hRZERLRL SCREW 5/16X24 L=16
20 10553-A | *|*| 1 [hBZRTYL5E V/PRESER BAR EXTENSION
21 17042 *(-| 1 |h@ZRTYLS V/PRESSER BAR SPRING
10554 -1 % 1 Rz RTULY V/PRESSER BAR SPRING
22 11879 x| x| 1 |FHERETHS— L/ECCENTRIC COLLAR
23 10573 x[x| 2 |BRWZETHS—LE SCREW 7/32X32 L=11
24 17086 *| -] 1 |F#FZ LV(9mm) V/PRESSER FOOT LV(9 mm)
17086-A | -|*| 1 [hi®z LH V/PRESSER FOOT LH
25 10662 x| - 1 |hEZHERC PINCH SCREW 5/32X40 L=6.5
17111 - x| 1 |FHEzERC SCREW 11/64X32 L=6

_10_




AE, TEh, ILEh
HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGTH)




AN SN VAL

HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)

o= [T #
No. | M&&ES |3 \1| A5 2% DESCRIPTION
PARTS NO.[@|@| QTY

1 17026 x| x| 2 |ALEAZILTIILE OILING FELT

2 10761 x| x| 1 |iEhEARILIE SET SCREW 6.75X24 L=11
3 10571 *| k| 2 |SLEATARILIE/TEMEASRILIE |SET SCREW 6.75X24 =20
4 17026 * | * 1 |[TEEARIILTIILE OILING FELT

5 17031 x| x| 1 | TEhhS— H/DRIVING SHAFT COLLAR
6 7018 x[x| 2 |T#h>—L SCREW  11/64X40 L=2.3
7 17009 * | * 1 [RyREh/NN— BED REAR COVER

8 8100 x| x| 2 |RNyRigh/—1k SCREW 9/64X40 L=6.5

9 17521 x| x| 1 |hE #H HOOK & BOBIN CASE BASE
9-1 11953 x| x| 3 |MHFEL SCREW 7/32X32 L=55

10 17520 *| - 1 |hFEEREVS—XH) # ROTATING HOOK COMPLETE
11 17522 * | * 1 |AREH—X # BOBBIN CASE COMPLETE
11-1 | 18045-10 | * | * 1 |ZERBALE(E4a ANTI-SPIN SPRING

12 18034 * | * 1 |[REY BOBBIN

13 17021C | * | * 1 |sI#E¥Fv—(L) #8 GEAR (UPPER) W/SCREWS
13-2 | 17022 * (x| 2 |ILEAFY—(L)IE SCREW 1/4X40 L=5

14 19554 * | * 1 |iZEEARIL A/SHAFT BUSHING(UPPER)
15 17020 || 1 |3LEH ARM SHAFT (UPRIGHT)

16 17025 * | * 1 |[ZZETARIL A/SHAFT BUSHING(LOWER)
17 17023C | * | * 1 |AE¥vY—(T) #8 GEAR (LOWER) W/SCREWS
17-2 | 17022 x| x| 2 |AEFY—(TF)E SCREW 1/4X40 L=5

18 17028C | * | * 1 | FE¥v— #8 H/SHAFT GEAR W/SCREWS
18-2 | 17022 x| x| 2 | TE#¥Vv—It SCREW 1/4X40 L=5

19 17029 x| x| 1 | TEHEAZIL H/SHAFT BUSHING (REAR)
20 35572 x| x| 1 |T#H HOOK DRIVING SHAFT

21 17558 *| x| 1 | TFEHRIAZIL H/SHAFT BUSHING(FRONT)
22 10522 * | % 1 | TERRTAZILIE SET SCREW 6.75X24 L=14
23 30750 x| x| 1 |EEEAUR CABLE BINDER

_12_
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BOTTOM FEED MECHANISM




TEYER
BOTTOM FEED MECHANISM

mosgs |70

No | HBEES |5z BR R4 DESCRIPTION

PARTSNO.[@|@| QTY

1 17089 x| - 1 [#H4R (9mm) NEEDLE PLATE (9 mm)
17089-A | - | * 1 |&t#R (9mm) NEEDLE PLATE (9 mm)

2 17559 *[ | 2 |$#HRiE SCREW 11/64X40 L=5.5

3 17092-H | - | - 1 |#tHR=E N/P. SUPPORTING PLATE
17554-H | * | * 1 |#R=E N/P. SUPPORTING PLATE

4 17093-01 | = | * 4 |EHRZE SCREW 9/64X40 L=6.5
17645C x| - 1 EUHRALCH) BINDING PLATE COMP.
17700 - | * 1 [EYHRHED BINDER PLATE

6 17079 x| *| 2 |/NqUF—1ERl BINDER SCREW

7 17080 x| - 2 |INAUF—1EFubk BINDER NUT

8 13271 x| - 1 |[/Nf2&— 2A-14-6 (A7 3> )|BINDER (2A-14-6) ( OPTIONAL PART)

9 13256 x| - 1 |[7T—7ER TAPE GUIDE

10 17104 x| - 1 |[F—7E=RAL SCREW 11/64X40 L=6

11 11142 x| - 1 |T—7TEALTYv— WASHER

12 17071 * | * 1 pEYBRTIY SPRING

13 17064 * | *x 1 |EYBES#HLLL SCREW 9/64X40 L=7

14 17070 x| * 1 | EYBEIYSv— WASHER

15 17644 * | % 1 |3EYRE FEED ROCK SHAFT BASE

16 17069 * | % 1 |[ZEYkEEE FEED ARM BASE

17 17104 * | % 2 |[ZEYBEILE SCREW 11/64X40 L=6

18 17561 * | - 1 |3EYE LV(9mm) FEED DOG LV(9 mm)
17565 - * 1 |3#EYsE LH FEED DOG LH

19 17076 x| * 2 |3EYsEiE SCREW 1/8X44 L=4

20 17072 * | % 1 [EYBE> L HINGE SCREW

21 17635 * | % 1 [ZEYsH FEED DRIVING ROCK SHAFT

22 17063 * | * 1 EYEHS— FEED DRIVING ROCK SHAFT COLLAR

23 12421 x| * 2 |EYEHT—IE SCREW 11/64X32 L=4

24 17064 * | % 1 |EYERRLARL SCREW 9/64X40 L=7

25 17675C * | % 1 EVESHE (EVfD FEED FORK W/PIN

26 17675 * | % 1 |REVESE FEED FORK

27 17643 * | % 1 | EYEHEEY FEED FORK PIN

28 37116 * | * 2 |[REYEFHEILE SCREW M6X0.75 L=5

29 10728 * | % 1 |[EYEBHEEV RS 6X6 OIL WICK 6X6 L=20

30 17680 * | * 1 |RYERLDFE FEED ROCK SHAFT CRANK

31 17638 x| * 2 [REYEEDIEHRL PINCH SCREW M6X1 L=12

32 17826 x| * 1 |[FEYERLDFEY FEED SHAFT CRANK PIN

33 17843 x| * 1 |RBYFELDZFEEVF YR NUT 17/64X32

34 27816 [ -] 2 |INAUF—1ETYir— WASHER

_14_




FEED REVERSING MECHANISM
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B LR
FEED REVERSING MECHANISM

o= [T #

No. | Mm&S |3 +| B R4 DESCRIPTION
PARTS NO.[@|@| QTY

6 17616 x| x| 1 [ZEYHL FEED ECCENTRIC CAM

7 17019 *| x| 2 |FEYHLIE SCREW 1/4X40 L=7.5

10 17617C | *|[*| 1 [FEUE&DOYR () FEED CONNECTION ROD COMPLETE

11 17629 x| x| 1 |FEYEHKEOVRIIILE OILING FELT

12 17671 x| x| 1 |FEYOwr FEED ROD

13 17621 x| x| 1 |EYERHED FEED CONNECTION PIN

14 8042 *| x| 1 |FEYUEHEUILE SCREW 11/64X40 L=5

15 17619 * | * 1 | EYERE FEED GUIDE BLOCK

16 17850C | * | * 1 |3EYEEE () FEED REGULATING COMPLETE

17 17620 x| x| 1 |FEYEREY FEED GUIDE PIN

18 10726 x| - 1 EYEREVHES OIL WICK 6X6 L=30

19 15038 x| x| 1 |REYEAEUTLRE RUBBER

20 17852 *| x| 1 |[FEYERAEUILE SCREW 15/64X28 L=6

22 31092 *|*%| 2 |LA—FErRlCZHE£LE SCREW M4X0.7 L=12

23 30078 * | * 2 |EvhlCZFHE1ETYov— WASHER

24 17627 x| x| 1 |LA—Frhl LEVER PIN SCREW

25 17855 * | % 1 [LA—FErhllE SCREW 15/64X32 L=8

26 17623 x| x| 1 |EYFREESE FEED REGULATING BASE

27 17624 *| x| 1 |EYSRAEEAZIL F/R BASE BUSHING

28 8097 * | * 1 |REYREESEAZILIE SET SCREW 15/64X28 L=5

29 12361 x| x| 4 |EYFAEEL SCREW 13/64X32 L=14

30 17676 * | * 1 |EYBHER 65 S/T INDICATING PLATE

31 17093-02 | * | * 3 [EY BRI SCREW 9/64X40 L=6.5

32 18027 * | * 1 pEYREEL/N— REVERSE FEED LEVER

33 18028 x| x| 2 |LAN—FE2RUCIEUM SCREW M5X0.8 L=5

34 13416 x| x| 1 |FEYRESFO—Lvk KNURLING TOOL

35 8158 *|*%| 1 |L/N—FR—JL(3.17) FEED REGULATOR BALL

36 8157 x| x| 1 |LIN=RTYLY FEED REGULATOR SPRING

37 17625 x| x| 1 |EYRAF/S1T FEED ADJUSTING PIPE

38 18026 *| x| 1 |LIN=RTYLY SPRING

39 20322 x[x| 1 |#HEXTIVI= SPRING HOOK PLATE

40 37136 (x| 1 |HERTIUTZIE SCREW M5X0.8 L=10

41 17603 x| x| 1 | 7—LiEh/N— ARM SIDE COVER

42 8100 x| x| 2 | 7—LEHN—L SCREW 9/64X40 L=6.5
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REHT, REATFER
THREAD GUIDE, THREAD TENSION




RENT. REIEFEAR
THREAD GUIDE, THREAD TENSION

o= [T #
No. | Mm&S |3 +| B R4 DESCRIPTION
PARTS NO.[@|@| QTY
1 10682 * | x| 1 |ERENE) THREAD GUIDE (UPPER)
2 11160 *[ x| 1 |EAREND) THREAD GUIDE (MIDDLE)
3 10759-A | * | * 1 |ERECT) THREAD GUIDE (LOWER)
4 10685 x| x| 3 |EARENE SCREW 3.4X36 L=6.5
5 10760 x| x| 1 |ERETIIILE FELT FOR THREAD GUIDE
6 19421 * | * 1 |[FAFHR TENSION BRACKET
7 19531 x| x| 2 |FFM TENSION DISC
8 19532 x| x| 1 |H—I TENSION RELEASING WASHER
9 19533 x| x| 1 |BEIXTYLY 14 TENSION DISC SPRING 1.4
10 28206 x[x| 1 |O—LwbRby/S— T/THUMB NUT STOPPER
11 19513 * | - 1 O—LykFvk TENSION THUMB NUT
12 10793 * | % 1 |[RBIDEEY RELEASE PLUNGER
13 10678 x| * 1 |RDEDIR TENSION RELEASE LEVER
14 19422 * | * 2 |RR50OMmERL HINGE SCREW 9/64X40 L=2.5
15 19421C-A| x [ x| 1 [FAFIR # 14 T/BRACKET (1.4) COMP.
16 19512 x| x| 1 | RFAFHEGE TENSION SCREW STUD
17 10689 x| * 1 [RBIRTYLS THREAD TAKE-UP SPRING
18 10694 x| x| 1 |ZENL THREAD CONTROLLER DISC
19 B118319 [*|[*x| 1 [Z=Fmit SCREW 3/32X56 L=6.0
20 19534 x[x| 1 |@—LwbkFwbk TENSION THUMB NUT
21 19474C || *| 1 |[FAFHR K 14 TENSION BRACKET(1.4) COMP.
22 15007 * x| 1 | RIAFEGEL SCREW 9/64X40 L=10
23 4221 x| x| 1 [RSEZ OIL WICK RETAINER
24 10690 x[x| 1 |RTYLHZ TAKE-UP SPRING STOP
25 10650 x| x| 1 |RTYUTZI1E SCREW 3.4X36 L=6
26 15062 k| 1 | KA THREAD RETAINER
27 15055 *| x| 1 |FAFRILE SCREW 11/64X32 L=9
28 10720 x| x| 1 |HRPBIOEU(R) RELEASE LEVER ROD
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BELT GUARD
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NILM—F

BELT GUARD
mozga [T
No. | HBEES =15 s S DESCRIPTION
PARTS NO.[@|@| QTY

1 13425C | * [ % 1 INJLMF—F 3E#H BELT GUARD COMPLETE

2 13426 *| x| 1 | RNJMH—FLEH/N— BELT GUARD COVER

3 13427 x| x| 2 |NJMH—FIEELE BELT GUARD SET PLATE

4 13425 x| x| 1 | RNILFH—EARE BELT GUARD BODY

5 13420C | * | * 1 INJLH—F # BELT GUARD COMPLETE

6 6339 x| x| 2 |NJMH—FLEH/N—IE SCREW 1/8X44 L=4.0

7 18417 * | % 1 INJLEH—FARIKIE (A) SCREW 4.5X32 L=8.0

8 11162 x[x| 1 |RJLMF—FFKKL (B) SCREW 3.4X36 L=5.4

9 14024 x| x| 2 [RJMH—FILE£EIERC SCREW 3/16X32 L=9.5

10 16287 x| x| 2 |EEBEERCDYIY— WASHER

11 50103 |- 2 |kEEIERCFVE NUT

12 10561 x| x| 2 |RJMH—FL(T) SCREW 11/64X32 L=6.5

13 11142 x| x| 2 | NJMH—FIE(F)Tvv— WASHER

14 13432C | *|[*| 1 [R)FH—K £ BELT GUARD COMP.

15 13428 * | % 1 |INJLNH—F##BIAH—F B/GUARD SUPPORT GUARD
16 15081 x| x| 2 [#BIH—FKRHAL WOOD SCREW

17 11142 x| x| 2 |@WEIH—FRRQLTYIv— WASHER

18 11830 x[*| 1 |f#B1IAi—Fitl THUMB SCREW 9/64X40 L=5.8
19 13429 x| x| 1 |RNILMH—FHEBIR SUPPORT PLATE

20 15081 x| x| 2 |#EIRAKAL WOOD SCREW

21 11142 x| x| 2 |fEEIRARKRQLD VI v— WASHER

22 30168 x| * 1 |BRHEBEIZAEA T IY) SYNCHRONIZER SUPPORT (OPTIONAL PARTS)
23 50409 *[x| 2 |[BREBIZAEFVNFTIar) [NUT 15/64X28 (OPTIONAL PARTS)
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/& fm

ACCESSORIES

o= [T #

No. | WBEES 15 a5 &% DESCRIPTION
PARTS NO.[@|@| QTY

1 25649C | * [ * 1 [FSA4/\—@EH) SCREW DRIVER COMPLETE
5 19462 *| x| 1 | AHRLIFAOXIT) DOUBLE HEAD WRENCH
6 19461 x| x| 1 |R/8F (6XT) SPANNER (6 X 7)
7 19457 x| x| 1 |/RALVF (2.5mm) HEXAGONAL WRENCH (2.5 mm)
8 19458 x| x| 1 |/RALVF (3.0mm) HEXAGONAL WRENCH (3 mm)
9 19459 x| x| 1 |RALVF (4.0mm) HEXAGONAL WRENCH (4 mm)
10 18034 * | * 6 |REY BOBBIN
11 NO116 x| -| 3 |4tDPX17 #16 NEEDLE DPX17 #16

NO118 -|*| 3 |£#tDPX17 #18 NEEDLE DPX17 #18
12 8132-A | x| x| 1 |&pRE ACCESSORY PACK
13 8124 x| -] 1 |[Ez—ILH/nN—(K) VINYL COVER
14 11193 x| x| 1 PAK) OIL
15 8125 x| x| 1 |HEEL OILER
22 17037 x| x| 1 |2 OIL PAN
23 19465 x| x| 1 |R&ZTtyr BOBBIN WINDER COMPLETE
24 17082 x| x| 1 |<&Y 500L CHAIN (500 mm) WITH HOOK
25 17081 x| x| 1 |BEFEYE KNEE LIFTER COMPLETE
26 13260 x| -| 1 |72 TAPE STAND
27 13263 x| - 1 |[F—T=2HhE TAPE STAND BAR
28 13264 *| - 1 |77 2HEF vk TAPE STAND BAR NUT M8X1.25
29 13261 x| -| 1 |F—T2RKHh5— TAPE STAND BAR COLLAR
30 7047 x| -| 1 |F—F2kH5—1k SCREW 9/64X40 L=12
31 35254 *| x| 1 |RiItvk THREAD STAND COMPLETE
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F—-rR—ER
GAUGE PARTS LIST

8BLH-1
e i XY iRz SHERZ
INNER OUTER
GAUGE NEEDLE PLATE FEED PLATE PRESSER EGOT SRR BT
Ml 8 3.0
WiE. —REHOH ©O
For General 3 Piga
Tublar Sewing 83 s 8
. | 312, | 29 108
Standard 17089-A 17565 17086-A 17083-A
15
29
B3k, — e A
For General
Tublar Sewing
58
RN L3
Optional Parts 17086-B1
97| _ 28 37
— 16
—c 1.1
KA TR0 () “P I | ©©)
For Piping (Right Side
ping (Rig ) = -
3 312 36
FFas B
Optional F’artu; 17113 17105 17086-B2
16
| 1.1
NAIETHVE (X)
For Piping (Left Side)
36
FTa B
Optional Parts 17086-B3
15
R 3] || ©O
For Small Goods g
5
e w % 17105-B5 17086-B5 17083-B5
-i \/
56 8016
A7 avii&E 17112-B5
Optional Parts

*1 FHBEHREILERCABETT,

* 1 Sub needle plate and screws sre required.



F-r8R—BR
GAUGE PARTS LIST

y g =L hz SEZ
w4 GAUGE NEEDLE PLATE FEED PLATE i OUTER
PRESSOR FOOT PRESSOR FOOT
_ 83 37
e 9mm | @O
Standard 9mm J
124
- 17 5
17561 17086
6.8 37
| ©O
7 mm 45
= R 11
—— -— 156
ATa i 36
Optional Parts 17090 17074 17087
22.2 N 1
[ ©©
L&
L Type 37 \52 pib R 17 5 124
=19
FFav g 2
Optional Parts 17091-A 17075-A 17108-B

%2 F—THI X, {EBLVHBEOENEETORESTT,
%2 Gauge size is length from needle point to left edge of needle plate.
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